



产品名称 PRODUCT	
合同编号 CONTRACT NO.	
交货状态 DELIVERY CONDITION	
证明书编号 CERTIFICATE NO.	
船号	

[illegible]

注释 NOTES	L：熔炼成分SMELTING COMPOSITION 拉伸标距(GAUGE LENGTH) Lo=5.65 √ S0 mm A0C冲击试验IMPACTTEST：0°C, 纵向LONGITUDINAL, 近表 CLOSE TO SURFACE, 尺寸SIZE10*5*55 CeqA=C+Mn/6 B0A01=YIELD STRENGTH B0A02=TENSILE STRENGTH According to EN 10204 3.2		B0A03=PERCENTAGE ELONGATION AFTER FRACTURE A0C01=IMPACT TEST A A0C012=IMPACT TEST B A0C013=IMPACT TEST C A0C02=IMPACT AVERAGE	
	我们在此证明此材料采用已被认可的方法制造，并且经检验符合LR船级社规范的要求。 We hereby certify, that the material has been made by an approved process and satisfactorily tested in accordance with the Rules of Lloyd ' s Register.		冶金技术处处长 DIRECTOR OF METALLURGICAL DEPARTMENT 野牛 致新刚	
		验船师 SURVEYOR		